€Dy

ES15-15ES
ES15-18ES
ES15-33DM

Electric Stacker
BES 5
Parts Manual

=

CCCCCCCCCCCCC

Part No.508000002909
V1 05/2019




PARTS ORDERING INSTRUCTIONS

HOW TO ORDER
When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying

this information will assure prompt, efficient handing of your order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all parts, he will be able
to process your order immediately. If, for some reason, the part is not in stock, he will order it from the
factory. In either event, he maintains a current file of service manuals, which give all available parts

ordering or technical information.

WHERE TO ORDER
Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts
from the factory, he is able to get prompt service for you. Parts are shipped in accordance with shipping

instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval . We

cannot accept responsibility for parts returned without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be
returned, he will arrange for authorization to return the parts.

CHANGES
When changes are made to the machine, revised pages for this manual will be issued. These pages must
be inserted in your parts manual as soon as they are received. Failure to keep your parts manuals up to

date will result in confusion and may cause you to order wrong parts.

EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:4008802178

Net:www.ep-ep.com

Email:epparts@ep-ep.com

ALL RIGHT RESERVED COPYRIGHT
PM2105 05.19


mailto:king@ep-ep.com

FHIT VLR

T e

HEITWN R, TR S EBINGS, ok, MERTFIS . R R I
VI SE I i Rk

AR A IR 2 ZAR0ET, B TR ZRREITE SRR BT, B U 2 R A H A
AT R . BANDASERRA, 7 B h BT, AR NATIT S, LB AR, BT
R H — MRS F M, eI BLETA W MR ARG BEEEAGER.

W =
AT AT R, R A M RIS AT . R AR A LA FT A
B ESEHARTE IR S5 RIEE AT, AR E XS LR A U & — e uf

T HORIE

—RAEOLY, PUAERRRR, BENEFEAFENRARE BASEARININ. RIS EH
2o FAER B R T 157

WRAEH — R — B ERIE, HIRREMARR . AL AT LLURE, WIS 22 A
BRI EAF

BARBEH
AHEREBARABEN, ZAFRBERSER LT AEEIREEIETN, & g2l
THEN VG TAET A R K MR SRR P, Nn e SESETIE. e3P 25E 07T R -

WL VR A PR A =

bk WTEREERHEEBINHEX
F1E: 4008802178

®ik: www.ep-ep.com

#i4&: epparts@ep-ep.com

FRBURAA AR TR
PM2105 05.19


mailto:king@ep-ep.com

GENERAL INFORMATION

INDEX

This parts manual is arranged for easy identification of parts .The index at the front of the catalog gives

location of major groups and assemblies.

PART LIST
The Index, describes the item on the Figure you are looking at. The Part No. is a numerical description of

the item and the part ordering number. The Part Name is a description of the part number in alphabetical

form. The No. is the quantity used on the machine.The Applied Date is a description when the part is

applicable.The Remark is the explanation of the part for a supplement,such as the model,the capability,

the characteristic,etc.

HOW TO READ PARTS MANUAL

HELP 1:

A D)
s o
¢ o

o0 w >

The part of Index 11 is same ,but the Part Number is changed.And please use the new Part Number

Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd ™
18 0000-000667-00 Bearing 619052 i 1
19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
4 ™
22 2108-540000-00 Bracket 38 EE R 1
23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled /T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 £k 1
10 0000-000001-00 Screw MG=20 B257 2
N J

when you order this part.

D )

: The part of Index 23 is Optional.

: The part of Index 19 is a discreteness with two kings of parts.It denotes Not Sold Separately.

: The part of index 9 is improved and upgraded. Please use the New Part Number when ordering.
: The part of Index 7 has an Applicability,because it's our policy to constantly improve our products.

Index Part No. Part Name No. Applied Date Remark
FE FHRS Tk #B  EHAM #E

7 01 212541000400 Cap SkE 1 071011
02 21254100040A Cap SmE 1 071011-

8 0000-000084-00  Ring Wiper 35x43x56.5 4 1

] 0000-000370-00  O-ring 40x3.1 O B HE 1

10 2125410005-00  Ring Back Up 50=45x20 HHIF 1

11 01  0000-000197-00  Rod Packing 40x50x6 Yx BHE 1 Old
02  0000-000512-00 Rod Packing 40x50x6 Yx EHE 1 New

v



1. Record by time
Ending on July 09, 2011.
Beginning on July 10, 2011.

- 070911
071011-

2. Record by serial number

Index Part No. Part Name No.  Applied Date Remark
Fs FHERS FHHERE #HE  ERAN #E
7 01 212541000400 Cap ShE 1 -52016344
02 2125410004-0A Cap SEE 1 52016345-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 B 1
D l:> 9 0000-000370-00  O-ring40=3.1 O HEHE 1
10 212541000500 Ring Back Up 50=45=20 =EF 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx EBHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx EHE 1 New
-S2016344 Ending at S2016344
S$2016345- Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)

Applied Date: Up to February 1,2015

<4

(INUMBER _tRycK NO.

LETTER yRUCK TYPE

(E/SIF)

2) 1 (LETTER)+ 8 (NUMBERS)

Applied Date: From February 1,2015 to June 1,2015

-

INUMBER _ tRrycK NO.

LETTER rRUCK TYPE

(E/S/BIDIF)

3) 1 (NUMBER)+ 8 (NUMBERS)

Applied Date: From June 1,2015

<4

[INUMBER _ tRucK NO.

NUMBER tpucK TYPE

(1/2/3/41/5/6)



HELP 2:

A 4 0503 WireHarnessAssembly

‘,

B <—L|050301 WireHarnessAssembly (@

£

C ———em—

050302 WireHarnessAssembly

PaB]

~® 0
0

POWER+

A: Section 0503 is the original version.
B: Section 050301 is the version that some parts in the Section 0503 have been changed.
C: Section 050302 is the version that some parts in the Section 050301 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of parts in

each version.

\



B

BE

A 3 % AU LA S R R 5y FFHE I ZEEE MR BRUBCE AR R 5] H 3

TR
Index #iid )2 AEA ] L, AR T H - Part No. 2 A1 (1) — RAIFAFIE 11T W = 15 . Part Name
e IS T R A 555 . No AR IR T /E Iz 4+ LA %R . Applied Date 7R X2 £ 1F
G REVEE . Remark 2 FIRAME U -5 B (1IN ER ., PEREFARFIESE).

EBAEBMEAWEF
FB) .
Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd E:
18 0000-000667-00 Bearing 619052 i 1
A 19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
7 N
22 2108-540000-00 Bracket 38 EE R 1
B 23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
C 9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled /T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 £k 1
10 0000-000001-00 Screw MG=20 B257 2
\ J

oo w2

FP5 19 FoR iR — N i R R A, AR A 6 .

75 23 FoR i E A JLAS R ] A s 5%

Fr5 O R FAF AT T SGEM TG, AT WIS {8 A8 1 i b o
DS T RN ZEMA AR RS . X RN RATE AW AT 7 dh T 2

Fe5 1 ORI A — MR AF, AR T A A . Bk, BT EEFIN, AL

TG
Index Part No. Part Name No.  Applied Date Remark
Fs FHRS FHHER #E ERAEM wiE
7 01 212541000400 Cap SmE 1 071011
02 21254100040A Cap SHE 1 071011-
8 0000-000084-00  Ring Wiper 35=43=3-6.5 B 1
9 0000-000370-00  Q-ring 40=3.1 O BT HE 1
10 2125-410005-00  Ring Back Up 50=45=20 HER 1
11 01 0000-000197-00  Rod Packing 40x50x6 Yx EHE 1 Oid
02 000000051200 Rod Packing 40x 50x6 Yx BHE 1 New

Vi



1. P EER
-070911 : #HukF 2011 47 J7 09 H
071011- : 4T 201147 10 H

2. FFF3ISInR

Index Part No. Part Name No.  Applied Date Remark
Fs FHERS FHHERE #HE  ERAN #E
7 01 212541000400 Cap ShE 1 -52016344
02 2125410004-0A Cap SEE 1 52016345-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 B 1
D l:> 9 0000-000370-00  O-ring40=3.1 O HEHE 1
10 212541000500 Ring Back Up 50=45=20 =EF 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx EBHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx EHE 1 New

-52016344 : #IL/F5I5 S2016344
$2016345- : 4751 S2016345

[ =MrH 5
1) 1 CGFE8) +7 (FH
WEHE.  #EF 20154E2 H 1 H

+

HF =
78 rmxm = TN
(E/SIF)

2) 1 (F8) +8 (HF)
A 20154E 2 1 HE 201546 H 1 H

-4

78 rmmn
(E/S/BIDIF)

3) 1 (HF) +8 (HP
EHME: 201546 1 HES

BF rmme

4

BF rwmxm
(1/2131415/6)

Vil

BF rmgpe



#iBh 2:

A —=== 0503 WireHarnessAssembly

T

B 4—“050301 WireHarnessAssembly

S

P

S 0
o)

A: =T 0503 FoREIRRAR ;
5 050301 FRAEJRMARA (F11 0503) AR A
C: %1 050302 F#/RfEARRH A (F7050301) EEAFA A,
AT T, SRR A o 2 (K38 P IS TRD R W P e M A2 R R A5 0

w

IX



Major Assemblies

£ 6000
3000 ~3 Lifting System
Operating Control . / w24
System A
BERA ®

5000
Electrical System
HARE
P =
2000
Driving System

o 1000

4000
Hydraulic System Fmg; Sﬁy;’;em

BERS 4

WARNING: Note that illustrations of assemblies and components may not necessarily conform to the
exact installation as they appear on your truck.But this Manual can help you locate specific parts
information of your truck.

ER: RAETMHR LB RMENAET AR e IERN R, ERE DESME T
WD B G TIE I E R R ARE R



Index HZ

1000 Frame SYSIEM ZEBF AL ....cceeeereriereresssssestsssse st ssss st ses s ss st s st sss e st sas et se st s s et sas e et seeas st e s s eas e st sassesnnssananns 1
(RO R T T (=Y R 2R U 3
0102Frame System (Straddle) ZEZLZRLE (TR oottt 5
0103 CoVer ASSEMDIY AP EE IR ...o.iiviietiiteieiee ettt ettt ettt se et et ae e e st st e e ae st e seeae e eseebe e ene s eseebe e senaeneas 7
0104 Caster ASSEMDBIY TG IFIFEIEIR L.ove ettt e e aeeteeaeeaeens e e eeteetesreereernenneseennens 9
0105 Caster ASSembBIY I1 TG IIFEIII Il c..oveieeieeeee ettt et et eae et e e eeeeneeteeaeeveeseenean 15

2000 Driving SYStemM ZEBIZRZE ....ccovererererrriseressesessrssseseses e s ses s e e s st s se e s sss et ses e st s s et e e e aes 16
0201 Driving ASSEMDIY HRENELR ...vcvvivceeecececececececeeece et ceeaee s caeasasseasa s s casasaes s sassescasassessssanssssaeansnseasansnseenaees 18
0202 Gear Case ASSEMDIY JHIEFT I .veurereeeeeieie ettt sttt sttt sesae e se s s e s be e se st eseeae s eseeseneenen 20
020201 Gear Case Assembly JiiiE # &4 i

3000 Operating Control System FEVE R D ......ccocvcieeieceerirtesiresee s ste e eee s st esesas e s et e e sas st s e s esesas e esesasseese e snennnn 23
0301 Operating Control ASSEMDIY FFETE U c.veveeeeeee ettt ettt e te e e teeaeeaeere e e eeeseeneanens 25
0302 Control Pod Assembly FEAET AR IR .oveoveeeeieieieteeeeeee ettt snene e 27
030201 Control Pod Assembly AT AR SLAL R ..ot en e 29
0303 Upper Cover ASSEMDIY [ F5 AL I cuveveeeeeeeeee ettt et ettt et e ae et et e aeene e et e s eseeseenas 31
030301 Upper Cover ASSEMDBIY FF5 U ...vviveceeceeceecee ettt aeeteereeaeeaeeaeeaeennan 33
0304 Button Reverser Assembly B ZU S TF IR cvvveireeee e ettt et eeaenes 35

4000 Hydraulic SYStem JEIE R ......cceceveruerieiererreraesisseseseesestssesssseesesessesssssesessssssssssssesssssssessssensesessesssnssesesasssssessans 36
0401 Hydraulic SYStEM T ZEZE . .veveeeeeeeee oot e et ee et e e e et n e e e n e eenn s 38
0402 Hydraulic PUmMpP ASSEMDBIY TR VE AL cvevveee ettt et eae e eneeteeaeeseeneens 40

5000 EICtric SYStemM FLAUZR D ....ceieeeeeereireeetrsceteserestssesae st ssests e sae st e e sas e s e st esesasseese s esesasseasesssstesestasesssssasessssssnsenns 41
0501 Electric ASSEMDIY FEAIEMI .vvveeeeeeietieeeetete ettt sttt ettt sttt te s st ese s esessensese s enssseneeseseenesneneanens 43
0502 Control Board Assembly Assembly FEZSHREL ..oveveriereieiieeeeceeee et 46
0503 Wiring Harness ASSEMDIY R I ..c.eveiererieieieeiete ettt sttt e s sae e ebe s enesaeneas 48
0504 Cable ASSEMDIY FELZT I ..veveeeeeeiieieiete ettt sttt ettt et se sttt e e seese e tesseneese e enesseneeaeneas 52

6000 Lifting SYStEM FRTFZRZE ..cueeeeeeeeieeireeeesieesteeeae st sseses e ese e ssesss e sse e s e sse e sas st e e ssesssas s ssesae st ssesasesas st asesasssssensase 53
0601 Duplex Mast Lifting System PHZET TR TE 220 ..ooveeeeeeeeee et 55
0802 LIftiNG CYINAEE HETFTHIEL . vveveveeeeeeseeeseeeeeeeeseeeeseeeeseeseseeeseeseseeesseessseeseseeseseeseseseeeessseessseesseeseseesssesseeseeeeees 58
0603 FOrK Frame T8 S ...ttt ettt ettt e e s e st e st s st ean e s esenn 60
0604 Fork Frame Assembly(Straddle) 57 AL TEBR) ...eoveiiieeeeeeeee e 62
0605 Duplex Mast Chain Assembly PiZ [ THEE SR IR c.voveiviieeeciee et 64
060501 Duplex Mast Chain Assembly P52 1 T 2R EE I o voveeeeeeeeeee e 66
0606 Windshield ASSEMDIY 2 AEFEHLR ..v.veveverererereeeeeeeeete et ettt et st se et se st s et se s st st s sesns 69
060601 Windshield Assembly ZEAFEHREH ..vcvveveeereeeeeeeeeeee et 71
060602 Windshield AsSembly ZEAFEHREH ...voveveeereeeeeeeeeee et 73

Xl



1000

Frame System

EBRY



0101 Frame System

EREAG




Index

s

a b WOWN

DRI S ©ON® oo g g o

N
N

01
01
01
01

02

02

02

02

03

03

03

03

Part No.
ZHHmS

1220-140000-00

1216-180000-10

0000-000322-00

0000-000159-00

0000-000194-00
2105-100000-00-01
2105-100000-00-02
2105-100000-00-03
2105-100000-00-04

2105-100000-0A-01

2105-100000-0A-02

2105-100000-0A-03

2105-100000-0A-04

2105-100000-0D-01

2105-100000-0D-02

2105-100000-0D-03

2105-100000-0D-04

2105-100000-BS-01
2105-100000-BS-02
2105-100000-BS-03
2105-100000-BS-04
2105-110000-8A-01
2105-110000-8A-02
2105-110000-8A-03
2105-110000-8A-04
0000-001457-00
0000-000778-00
0000-000020-00
1115-133002-0B
1115-130007-0A
1115-130006-0A
2108-120001-00
2108-100001-10-01
2108-100001-10-03
1115-13302X-0B

Part Name
FhH2WR

Caster Assembly |

Caster Assembly |

Screw M8x25
Lockwasher g8
Flatwasher g8
Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

LH:
LH:
LH:
LH:
LH:
LH:

2500mm
2700mm
3000mm
3300mm
2500mm
2700mm
LH: 3000mm
Frame, LH: 3300mm
Round Pin g4x35
Bushing 1815F
Bearing 6204

Loading Wheel

Shaft

Bracket

Frame,
Frame,
Frame,
Frame,
Frame,
Frame,
Frame,

Bracket
Washer
Washer
PU wheel unit

0101Frame System

EREAG

FimE S W

0104

R 9SS A

4T
Hidh
T

L

O
I T

£ B

EEEEREEESR

B4 B R A A
[ERihEe vk TE=S
K
PU 7& #4
R B
Jet

FeR

T3 RS AR
T3 RS AR
PU #g4H

No.

RN

N N N

A M BN DN O DO 4 44444444

Req.
Req.

Applied Date

HE  EMARE

-426131408
-426131408
-426131408
-426131408

426131409-4

311304004
426131409-4

311304004
426131409-4

311304004
426131409-4

311304004

4311304005-

4311304005-

4311304005-

4311304005-

Remark
%
See 0104, Superseded by

1216-180000-10
See 010401,BGD-20-029104

For 1.5t,H=2500mm
For 1.5t,H=2700mm
For 1.5t,H=3000mm
For 1.5t,H=3300mm

EP20190301,For 1.5t,H=2500mm

EP20190301,For 1.5t,H=2700mm

EP20190301,For 1.5t,H=3000mm

EP20190301,For 1.5t,H=3300mm
BGD-21-005477,For
1.5t,H=2500mm

BGD-21-005477,For
1.5t,H=2700mm
BGD-21-005477,For

1.5t,H=3000mm
BGD-21-005477,For

1.5t,H=3300mm

570mm
570mm
570mm
570mm
685mm
685mm
685mm
685mm

For 1.8t
For 1.8t
For 1.8t
For 1.8t
For 1.8t
For 1.8t
For 1.8t
For 1.8t

Superseded by 2108-120001-00
EP20210809
THK=1mm
THK=3mm
With bearing



0102 Frame System (Straddle )

FRAG (TR




Index

s

1

© 0o N o g b~ WDN

19

01
01
01
01

02

02

02

02

03
03
03
03

Part No.
ZHHmS

2108-140000-1A

0000-000322-00
0000-000159-00
0000-000194-00
0000-000191-00
0000-000220-00
2108-100001-10-01
0000-000963-00
2105-150000-70
0000-000100-00
2130-140001-00
2105-140000-70
2108-100001-10-03
2130-140002-0A
0000-000654-00
0000-000294-00
2130-140003-00
2105-100000-70-01
2105-100000-70-02
2105-100000-70-03
2105-100000-70-04

2105-100000-7A-01

2105-100000-7A-02

2105-100000-7A-03

2105-100000-7A-04

2105-100000-7C-01
2105-100000-7C-02
2105-100000-7C-03
2105-100000-7C-04
2130-14001X-00

Part Name
FhH2WR

Caster Assembly Il

See 0105
Screw M8x25
Lockwasher 28
Flatwasher @8
Lockwasher ¢16
Flatwasher g16
Washer

Bolt M16x60
End Frame R
Bearing 6205-2Z
Load Wheel

End Frame L
Washer

Shaft

Roll Pin @4x45
Retaining Ring 825
Washer

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame
Frame
Frame
Frame
PU wheel unit

FEREG (TR

JiE S
UL 0105

HRAET

g

P

g

P

T3 e AR A
Rk

VEpai]

fili 7R

AR

7R
iR
Lo
PRV R A
+#®

B

Zem

BoOow R
oo oE R

Nl
7

I
b

1t
=

R E

BE R

PU AR EAEC 4

0102Frame System (Straddle)

No.
BE

(o) B RN

Req.

- h © =~ O

Req.

NN I I NN

- A a

Applied Date
EAEE

-426131408
-426131408
-426131408
-426131408

426131409-43
11304004

426131409-43
11304004
426131409-43
11304004
426131409-43

11304004

4311304005-
4311304005-
4311304005-
4311304005-

Remark

#E

THK=1mm

THK=3mm

H=2500mm
H=2700mm
H=3000mm
H=3300mm

H=2500mm,EP20190301

H=2700mm,EP20190301

H=3000mm,EP20190301

H=3300mm,EP20190301

H=2500mm,BGD-21-005477

H=2700mm,BGD-21-005477

H=3000mm,BGD-21-005477

H=3300mm,BGD-21-005477
With bearing



0103 Cover Assembly

ShE B




Index

FE

N

© N O b~ WDN

11
12
13
14
15

Part No.
BHET

2105-100001-00
2105-100001-0A

2105-100001-00-BJ
2105-100001-0A-BJ
2105AU-130001-00

2105AU-130001-00-BJ

2214-150003-00
0000-000056-00
0000-000123-00
0000-000077-00
1120-150004-00
1120-150002-00

0000-000126-00
2112-150001-00
2112-150002-00
1115-120002-00
1146-151002-30
0000-000119-00
0000-000546-00
1120-150005-00

Part Name
Rl

Cover

Cover

Cover
Cover

Cover

Cover

Washer @6
Lockwasher g6
Flatwasher g6
Screw M6x12
Screw M6x25
Rotation Cover

Screw M6x16
Small Cover
Cover Bracket
Charger Cap
Manual Holder
Screw M5x12
Nut M5
Interting piece

h_
R

h_
R

ot
ot

L

By
it
T
T
T
et
24T
AN
AN E
F A
Bokld
24T
5}
iy

0103 Cover Assembly
Pi:-_35857

No.
BE

N

A W A A AW

[ N N GO

Applied Date
EA e

4281205402-

4281205402-
426111164-

4281205402-

426111164-
426111164-
426111164-

Remark
%

Superseded by

2105-100001-0A

BGD-22-002579

EP20190418,For
BJ,Superseded by
2105-100001-0A-BJ

BGD-22-002579,For BJ

For manual holder
EP20190418 ForBJ, For

manual holder

For manual holder
For manual holder
For manual holder



0104 Caster Assembly
el sy




Index

s

© 00 N O o W N -

-
- O

-
N

13
14
15
16

01

02

Part No.

ZmS
0000-000093-00
0000-000094-00
1220-140001-00
1220-140005-00
0000-000420-00
1220-140002-00
0000-000421-00
0000-000242-00
0000-000159-00
1220-140004-00
1220-141000-00

1220-142001-00

1220-142001-00-01
0000-000100-00
1220-142002-00
1220-140003-00
1220-14201X-00-01

Part Name
Rl

Nut M27x1.5
Lockwasher g27
Ring

Washer

Bearing 6206-2RZ
Bearing Block
Bearing 6306-2RZ
Bolt M8x16
Lockwasher g8
Washer

Wheel Bracket

Loading Wheel

Loading Wheel
Bearing 6205
Shaft

Washer

PU wheel unit

0104 Caster Assembly

TR AR

38
i
PR
B
fli 7R
il 7R
K
2
g
o
sy

PU %

PU #
LIPS
ik
kT
PU #8420

No.
BE

S N NN A A A A a a

Req.

Applied Date
&R AT
-4301610647
-4301610647
-4301610647
-4301610647
-4301610647
-4301610647
-4301610647
-4301610647
-4301610647
-4301610647
-4301610647

-4301610647
-4301610647
-4301610647
-4301610647

Remark

4

Superseded by
1220-142001-00-01

EP20200918

-4301610647 With bearing



010401 Caster Assembly |
PAGE3sY Al

10



Index

s

© 00 N o g b

-
o

11

12
13
14
15

Part No.
RS

0000-000093-00

0000-000094-00
1220-140001-00

1220-140005-00-01

1220-140005-00-02

309001000005
1220-140002-00
309001000006
301000000087
0000-001261-00
1220-140003-00

1216-181000-00

1220-142001-00-01
309001000007
1216-182002-00
1216-182003-00

Part Name
FHER

Nut M27x1.5

Lockwasher 27

Washer

Washer

Washer

Bearing 6206-2Z
Caster Support
Bearing 6306-2Z
Screw M16x100
Nut M16
Washer

Wheel Bracket

Balance Wheel

Bearing 6205-2RS-C3

Shaft
Cover

010401 Caster Assembly |
TR

RAE)

Hp

LIV

il 7R JRE
fi 7R
R
PR Bt
HJE|

LT

PU Jj 1%
K
S Ay

B 4

11

No.
BE

Req.

Req.

N = = a 4 A

N

N = N =

Applied Date
EAE
4301610648-4321

105198

4301610648-4321
105198

4301610648-
4301610648-4321

105198
4301610648-4321

105198

4301610648-
4301610648-
4301610648-
4301610648-
4301610648-
4301610648-
4301610648-4321

105198
4301610648-
4301610648-

4301610648-
4301610648-

Remark

i

BGD-20-029104

BGD-20-029104

BGD-20-029104
1mm,BGD-20-029

104
3mm,BGD-20-029

104

BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104

BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104



Caster Assembly |

010402

TR ER |

fig1230000900

12



Index

s

Part No.
RS
305001000007

1220-140004-30

1220-140001-00

309001000005

1220-140002-00

309001000006
301001000063
303022000002
1220-140003-00
1216-181000-0A

1220-142001-00-01

309001000007

1216-182002-00
1216-182003-00
1216-182000-10

1216-180001-30

010402 Caster Assembly |

Part Name
BHAH
Circlips for shaft 30

Washer
Washer

Bearing 6206-2Z

Caster Support

Bearing 6306-2Z

Bolt M16x100

Nut M16

Washer

Wheel Bracket
Balance Wheel
Bearing 6205-2RS-C3
Shaft

Cover

PU Wheel unit

Washer

TR ER |

ol P 5t el A TR
Ry

27y
7K

et R

VIS

Rk
BB AR R
#H[g
LSt
PU Jlae
VIS
Rty
By i

PU #411F
Oy

13

No.
BE
1

FEUE TG R G U N, T G G G

N

Applied Date
EAE
4321105199-

4321105199-

4321105199-

4321105199-

Remark

k- 68
BGD-22-005464
3mm,Req,BGD-22
-005464

BGD-22-005464

1mm,Req,BGD-22
-005464



0105 Caster Assembly
AN

14



Index

s

0 N o a b WN -

= S 2 s s a aag
© N O b~ WDN 2O

Part No.
ZmS
0000-000093-00
0000-000094-00
1220-140001-00
0000-000420-00
2140-140002-00
0000-000421-00
2140-140004-00
2140-141000-00
0000-000242-00
0000-000159-00
2140-142000-00
2140-145000-00
2140-140003-00
2140-143000-00
2125-101001-00
0000-000424-00
0000-000249-00
2125-10101X-00

0105 Caster Assembly Il

HEEERN
Part Name
FHER
Nut M27x1.5 [ R B
Washer 227 1B
Snap Ring i
Bearing 6206-2RZ Hh7k
Bearing Block Hili 7R B
Bearing 6306-2RZ &
Spring &%
Yoke e i Jo
Bolt M8x16 RS
Lockwasher @8 R
Hinge Pin TENLH
Shaft o
Shaft S I il
Yoke Lt
PU Wheel RS
Bearing 6205-2Z K
Flatwasher 24 R
PU wheel unit PU #&4

15

No. Applied Date

¥E GREY

A NN 2 AN a2 2NN N A a4 a4 o a a

Remark

4

With bearing



2000
Driving System
) R 5t

16



0201 Driving Assembly
e )55

17



Index

FE

02

02

12 01
02

13

13

13

14 01
02

15 01
02

16

17

17

18 01
02

19

Part No.
RS
0000-000027-00

2125-210000-00

1120-210000-10
2121-220000-00
ZK12-220000-00
0000-000154-00
0000-000159-00
0000-000176-00
0000-000155-00
0000-000063-00
0000-000007-00
1120-230000-00
0000-000070-00
1120-240000-30
ZK12-240000-00
1120-200001-00
1120-200001-10
1120-200001-20
0000-000025-00
ZK12-240018-00
0000-000157-00
0000-001131-10
2125-210002-00
2121-220001-00
ZK12-22000X-01
1120-240014-30
ZK12-240003-00
1120-211101-10

0201 Driving Assembly

L §5Y572
Part Name
Rl
Screw M6x55 HRAET
Brake Assembly P T 1) 3128 e ik
Brake Assembly R ) 2 2% A
Motor Assembly IXBf AL
Motor Assembly IXBf AL
Screw M8x35 BRAT
Lockwasher 28 R
Flatwasher 28 R
Screw M10x40 WRET
Lockwasher 310 R
Flatwasher 210 P
Bearing e n) KA 7R
Screw M10x25 HRAET
Gear Case Assembly See 0202 BORA WL 0202
Gear Case Assembly See 020201 s34 S AR
Driving Wheel,PU IREN %S

Driving Wheel,Rubber
Driving Wheel,PU Striped
Lockwasher g12
Lockwasher g12

Nut M12

Nut M12

Brake lining

Encoder

Encoder

Studs

Studs

Dustband

18

ahit, B

YAk, BRI EL

BRI
BRI
Pt St
R A
FEG R
Sl ey
Sl ey
A
A

J1,020201

No.
BE

= 01 O = —a aa O O O O = @2 a aa aa N 2 00 OO0 OO 0 00 00 = aa -

Applied Date
EAEE

-4311304004
4311304005-

-427143297
427143298~

-427143297
427143298-

-427143297
427143298-

-4311304004
4311304005-
-427143297
427143298-
3281500170-

Remark

#E

Superseded by

1120-210000-10
EP20190904

BGD-21-005477

ZK10
ZK12

ZK10
ZK12
ZK10
ZK12

BGD-21-005477
ZK10
ZK12

EP20190904



0202 Gear Case Assembly
VREFH SR

Model| ZK10 | Ratio| 22,07 |

Serial Number I:I
Production Date I:l

E—s
o x—17

19



Index

s

© o N O o~ WOWN -~ O

-
o

11
12
13
14

15

16
17
18
19
20
21
22
23
24

Part No.

ZmS
1120-240000-30
1120-240001-30
1120-240002-30
0000-000214-00
1120-240003-30
0000-000056-00
0000-000259-00
1120-240019-30
0000-000961-00
1120-240005-30

1120-GB30-10

1120-240007-30
1120-240008-30
0000-000277-00
0000-001054-00

1120-GB30-00

0000-000379-00
0000-001055-00
0000-001056-00
0000-000211-00
1120-240010-30
1120-240011-30
0000-000055-00
1120-240017-30
1120-240013-30

Part Name
FhH2WR

Gearbox, ZK10 , RATIO: 22.07

Gear Case
Plug

O-ring 135%3.1
Cover
Lockwasher 26
Bolt M6x16

Washer,thickness 0.2 mm

Bearing 32009
Plug

Gear Kit

Washer
Locking plate
Bolt M8x25
Bearing 30204

Gear Kit (z1/22=25/77)

Flatwasher g14
Washer 14
Nut M14x1.5
O-ring 150%3.1
Cover

Gas Plug
Screw M6%16

Seal Washer TC80x65%8

Output Shaft

0202 Gear Case Assembly
VRIEFH KR

RE A Sk
itk

T PR gE

O Bl%H
3

g

2
EEAYey
P4 bR
[ 3

Pl i)

£
B
ke
I T

i

-

W EE H 113 e
H SR B

O M dt1E
LR

AR LEA

BRET

=)

it i

20

No.

Applied Date

HE ERAAM

N W =

A A N A A A A A a

-427143297
-427143297
-427143297
-427143297
-427143297
-427143297
-427143297
-427143297
-427143297
-427143297

-427143297

-427143297
-427143297
-427143297
-427143297

-427143297

-427143297
-427143297
-427143297
-427143297
-427143297
-427143297
-427143297
-427143297
-427143297

Remark
B
Pos.1-24

The kit includes 2 gears

(Pos.10)

The kit includes 2 gears

(Pos.15)



020201 Gear Case Assembly
VREFH SR

To Traction Motor

S i
D —17 2

21



020201 Gear Case Assembly

VRHEFE R
Index Part No. Part Name No. Applied Date Remark
g ZmS E i HE  EHEM #iE
0 ZK12-240000-00 Gearbox, ZK12 , RATIO: 22.07 RIE A Ak 1 427143298- Pos.1-24
1 ZK12-240004-00 Gear Case Fe A 1 427143298-
2 ZK12-240016-00 Plug TEPERE Sk 1 427143298-
3 0000-000214-00  O-ring 135x3.1 O A3t pE 1 427143298-
4 ZK12-240006-00 Cover ) 554 1 427143298-
5 0000-000056-00  Lockwasher @6 R 12 427143298
6 0000-000259-00  Bolt M6%16 W 8  427143298-
7 ZK12-240010-00 Protective Sleeve R 1 427143298
8 0000-000961-00  Bearing 32009 [ HEVR 7R 2 427143298-
9 ZK12-240017-00 Plug ik 1 427143298-
The kit includes 2 gears
10 ZK12-GB30-10 Gear Kit W IEHAL 1 427143298-
(Pos.10)
11 ZK12-240015-00 Washer65x36.5x3 ko 1 427143298-
12 ZK12-240021-00 Washer @36 [ R BE 11 By 1 427143298-
13 303011000006 Nut M36 WA 3 427143298
14 0000-001054-00  Bearing 30204 [ VR T il K 2 427143298-
The kit includes 2 gears
15 ZK12-GB30-00 Gear Kit (z1/22=25/77) g EEEN 1 427143298-
(Pos.15)
16 0000-000379-00  Flatwasher @14 P 1 427143298
17 ZK12-240020-00 Washer 214 [ 42RE FH 1 E 2 2 1 427143298
18 303007000004 Nut M14 BRE) 1 427143298-
19 0000-000211-00  O-ring 150x3.1 O A3 pE 1 427143298-
20 ZK12-240005-00 Cover bR 1 427143298-
21 01 ZK12-240019-00 Gas Plug @R 1 427143208 Supersededby
ZK12-241000-00
02 ZK12-241000-00 Gas Plug WA A 1 427143298- EP20190828
22 0000-000055-00  Screw M6x16 BRAT 4 427143298-
23 306003000017 Seal Washer TC80x55x8 i 1 427143298-
24 ZK12-240007-00  Output Shaft At 7 1 427143298-

22



3000

Operating Control System
BIERG

23



0301 Operating Control Assembly

BIEBR

24



0301 Operating Control Assembly

BAE R
Index Part No. Part Name No. Applied Date Remark
i ZEhRS Rl BE & FH e (] £
Control Pod Assembly FAAK SRR With Wire.
101 2105-340000-00-B 1 -427110130  Superseded by
See 0302 1. 0302
1115-340000-10-60
02 1115.340000.10.60 COMrol Pod Assembly TSR | 427110131-431 With Wire
See 030201 U 030201 2001720
03 1115-340000-10-61 ool Pod Assembly FHLER 1 4312001721- BGD-22-003982
See 030201 U 030201
2 1120-330000-0A Control Handle FE 1
. \ Superseded by
3 01 1120-320000-00 Gas Spring S 1 -E212060
1115-320000-0A
02 1115-320000-0A Gas Spring s 1 E212061- EP20190903
4 0000-000322-00 Screw M8x25 IRAT 1
5 1120-300003-00 Shaft L 1
6 0000-000011-00 Bushing 2015 EFGREIES 2
7 0000-000032-00 Screw M6x25 BRET 1
8 1120-300005-00 Bracket 28 R[] 5 AR 1
9 0000-000429-00 Screw M5x8 BERET 1
10 0000-000030-00 Screw M10%16 IRAT 1 -4311605820
10 202800000352 Screw M8x30 A IBET 1 4311605821- BGD-22-003283
11 0000-000490-00 Harness Clamp 2 1
12 1220-560001-00 Inching Switch | WEhIF | 2
13 0000-000206-00 Lockwasher @5 AT 2
14 0000-000390-00 Flatwasher g5 P 2
15 0000-000004-00 Screw M5x12 BRET 2
16 1120-300004-00 Fixed Plate HLA IR AR 1
17 1120-300001-0A  Brake Base B F R I 1 -4311605820
17 1120-300001-0D Brake Base il 20 JEC B 1 4311605821- BGD-22-003283
18 1120-300006-00 Spacer TRENFF AR 1
19 0000-000088-00 Screw M4x8 BRET 2
20 0000-000122-00 Lockwasher g4 LR 3
21 0000-000120-00 Screw M2x8 IRAT 2
22 0000-000378-00 Screw M4x16 IRAT 1
23 0000-000702-00 Flatwasher g4 ! 1
24 0000-000491-00 Plastic Ring 2R 4 1
25 0000-000209-00 Nut M4 W2 RE 1
26 0000-000109-00 Screw M8x16 BRET 3
27 0000-000159-00 Lockwasher g8 AT 3
28 2105-520002-00 WireHarness LWL 1 -4311304004
4311304005-4 BGD-21-005477
28 2105-520002-10 WireHarness LR 1
312001720
29 2105-520002-20 WireHarness TWEEH 1  4312001721- BGD-22-003982
29 1115-520009-0A Switch Assembly HABTTFRE R 1
30 0000-000010-00 Screw M5x6 IRAT 1
31 304003000006 Lockwasher 310 G 1 -4311605820
31 2130-300002-00 Limiting plate FRAZAR 1  4311605821- BGD-22-003283

25



0302 Control Pod Assembly

BAEFAL R

26



Index

s

0 N O b~ ON -

N
A wN>o©

15

16
17
18
19
20
21
22
23
24
25
26
27

Part No.

5T

1120-342000-00-B
1120-340005-00
0000-000038-00
0000-000037-00
0000-000004-00
0000-000206-00
0000-000390-00
0000-000088-00
0000-000122-00
0000-000702-00
0000-000322-00
0000-000159-00
0000-000176-00
1120-340003-00

1120-343000-00-B

0000-000004-00
0000-001322-00
1114-310002-00
1120-341000-00
1120-340001-00
1220-520008-0C
0000-000010-00
0000-000666-00
0000-000991-00
2105-500002-00
1114-310001-10
1115-520019-0A

0302 Control Pod Assembly

Part Name
FhH2WR

Upper Cover Assembly See 0303

Travelling Knob R
Lockwasher g3
Screw M3x12
Screw M5x12
Lockwasher g5
Flatwasher 5
Screw M4x8
Lockwasher g4
Flatwasher g4
Screw M8x25
Lockwasher g8
Flatwasher @8
Travelling Knob L
Button Reverser Assembly

See 0304

Screw M5x12

Screw M5x50

Cover

Gripe

Pod

Accelerator Assembly
Screw M5x6

Screw M3x8
Flatwasher g3

Power Module
Bottom Cover

2-Way Key Switch Assembly

BAEFAL R

FaEEE(IFEIR) WL 0303
it A

i

BRET

BRET

i

R

BRET

i

-

BRET

P

-

it/

B RURIR PR B B 2R
i, 0304

BRET
BRET

2
T

L R
SUESALE
IIpEEIEY
AT

AT

Pk

EERGY RN
FHRE
FHRUT 5 S i

27

No.
BE

1
1
2
2
2
4
4
2
2
2
2
2
2
1

A A A NN 2 A A AN oA

Applied Date

ER O

-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130

-427110130

-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130

Remark

H/E
With Wire

With Wire



030201 Control Pod Assembly

28



030201 Control Pod Assembly

BAEFHL SR
Index Part No. Part Name No. %t  Applied Date Remark
B T T4 &= & H FiE
1 1115-341000-00-10 Cap Assembly See 030301 L@ m(iir&aR) . 030301 1 427110131- With Wire
2 1115-340005-00 Travelling Knob R e A 1 427110131-
3 0000-000038-00 Lockwasher @3 AT 2 427110131-
4 0000-000037-00 Screw M3x12 BRET 2 427110131-
Cancelled,EP20191
5 1115-340006-00 Seat FHR AL RS 2 427110131- 112
6 1115-340004-00 Travelling Knob L e A 1 427110131-
o 427110131--32 Superseded by
7 01 1220-520008-0C Accelerator Assembly IR 5B 1 62101427 1120-340004-00-01
02 1120-340004-00-01 Accelerator Assembly b3Sy 1 3282101428- EP20200113

8 0000-000323-00 Screw M5x16 IRAT 1 427110131~
9 0000-000390-00 Flatwasher g5 ! 1 427110131~
10 1115-340007-00 Wire Harness Cover FhiLE & 1 427110131-
11 1120-520009-00 Reversing Switch Wire SR IR IR 1 427110131-
12 0000-000989-00 Screw M2x12 BRET 2 427110131-
13 1115-340003-00 Cover BRI KT 1 427110131-
14 1121-310004-00 Spring S 2 427110131-
15 1115-340002-10 Cover FHF 1 427110131-
16 0000-000322-00 Screw M8x25 BRET 4 427110131~
17 0000-000159-00 Lockwasher g8 G 4 427110131-
18 0000-000176-00 Flatwasher g8 ! 4 427110131-
19 1115-340001-00 Washer EMRE R 2 427110131-
20 1115-520019-0A 2-Way Key Switch Assembly  $HRLTF I Bk 1 427110131-
21 1114-310001-00 Bottom Cover FHKER 1 427110131-431

2001720
22 0000-001322-00 Screw M5x50 BRET 4 427110131-
23 0000-000666-00 Screw M3x8 44T 2 427110131-431

2001720
24 0000-000991-00 Flatwasher g3 P 2 427110131431

2001720

427110131-431
25 2105-500002-00 Power Module HL B AR R 1

2001720
26 2YL012225003 Bottom Cover Ja # AR 1 4312001721- BGD-22-003982

29



0303 Upper Cover Assembly

30



Index

s

0 N O b~ ON -

N I N
O ©W 0N O g~ WN -~ O

Part No.
ZmS
1120-342001-00
1120-342203-00
1120-342202-00
1120-342102-00
1120-342201-00
1120-342105-00
1120-342104-00
1120-342103-00
1120-342101-00
1120-342300-00
0000-000039-00
0000-000490-00
1120-342200-00
1120-342100-00
1220-520006-0C
1220-560002-00
1120-342002-00
1120-342005-00
1120-342003-00
1120-342004-00

Part Name
FhH2WR

Upper Cover

Button For Lifting(R)
Button For Lowering(R)
Spring

Button Bracket(R)

Pin

Button For Lifting(L)
Button For Lowering(L)
Button Bracket (L)
Horn Button Assembly
Screw ST3.5x9.5

Line Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly

Buttons Assembly
Inching Switch Il
Horn Button

Pin

Spring

Button Bracket

0303 Upper Cover Assembly

let-35Y51

E&%

ETHER A
TR A

PR

TR pEA

B il

AT e
R

TFR M
WA 2 2
BRET

S
HTFRETT R B
FETVRETT RSB
PETE. RRE. B ZR
AT N

AL 3

i

PR
LSS S 2

31

No.
BE

A NN 2 U1l 2 A A4 WO = A A A0 = 0O = A

Applied Date
EA O
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130
-427110130

Remark

#E



030301 Upper Cover Assembly

32



Index

P

0 N O b~ ON -

N I N
O ©W 0N O g~ WN -~ O

Part No.
TS
1115-341001-00
1120-342203-00
1120-342202-00
1120-342102-00
1120-342201-00
1120-342105-00
1120-342104-00
1120-342103-00
1120-342101-00
1120-342300-00
0000-000039-00
0000-000490-00
1120-342200-00
1120-342100-00
1220-520006-0C
1220-560002-00
1120-342002-00
1120-342005-00
1120-342003-00
1120-342004-00

030301 Upper Cover Assembly

Part Name

AT

Upper Cover

Button For Lifting(R)
Button For Lowering(R)
Spring

Button Bracket(R)

Pin

Button For Lifting(L)
Button For Lowering(L)
Button Bracket (L)
Horn Button Assembly
Screw ST3.5%9.5
Harness Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly
Buttons Assembly
Inching Switch Il

Horn Button

Pin

Spring

Button Bracket

let-35Y51

Tk L
AETHER A
TR A

PR

TR PR

B il

AT e
R

TFR M
R 2 A
BRET

S

HTFRETT RSB
FETVRETT RSB
PETE. RREL B SR
AT

R W\ 4241

i

PR
LSS S 24

33

No.
%

fem

A NN 2 U1l 2 A A4 WO = A A A0 = 0O = A

Applied Date
& E
427110131-
427110131-
427110131-
427110131-
427110131~
427110131~
427110131~
427110131~
427110131-
427110131-
427110131-
427110131-
427110131~
427110131~
427110131~
427110131~
427110131-
427110131-
427110131-
427110131-

Remark

HVE



0304 Button Reverser Assembly

B RURFATFR L

34



0304 Button Reverser Assembly

BRRAFFRER
Index Part No. Part Name No. Applied Date Remark
iia=2 ZEhRS FhH2WR HE EHRBEH B
1 1120-343002-00  Cover BRUR AT RS 1 -427110130
2 1120-343003-00  Spring ik o 2 -427110130
3 1120-342005-00  Pin CEL 2 -427110130
4 1120-343001-0A  Bracket BRRIAF R 1 -427110130
5 1120-343004-00  Pin il 1 -427110130
6 1220-520005-0C  Reversing Switch Wire IR TR 1 -427110130
7 1220-560002-00  Inching Switch II WEhFF 1 -427110130

35



4000
Hydraulic System

36



0401 Hydraulic System

BERS

37



Index

s

N o g WN -

10
1"
12
13

Part No.
EhmS

2212-413000-00
2105-411000-00
2125-423000-00
0000-000264-00
0000-000056-00
0000-000712-00
See Form 4.1

2105-400001-00

2707-381400-00
0000-000634-00
0000-000069-00
2401-163500-00
0000-000159-00

Part Name
FHa

Pump & Motor Assembly See 0402

Oil Tank

Air Filter

Bolt M6x12
Lockwasher 26
Screw M8x20
Oil Return Pipe

Qil Pipe

Connector G3/8-M14x1.5

Washer ¢18
Washer 216
Bolt M16x35
Lockwasher g8

0401 Hydraulic System
WERS

VO 3 S B
A
AR

Ly

i, 0402

Bk
A
e
B
i

Form 4.1
Lifting Height
Part No.
eI HE B
_ TRERS
mm in
2500 98 2108-400002-00-06
2700 106 2108-400002-00-03
3000 118 2108-400002-00-04
3300 128 2108-400002-00-05

38

No.
HE

A AN DA D a4

N = NN =

Applied
Date
& B ]

Remark

#E

Supersede by part
#2108-400001-5A



0402 Hydraulic Pump Assembly
YRk

39



Index

FE

0 N O b~ ON -

P e
© N O o~ W N =2 O

Part No.
ZmS
2212-413001-00
2108-422002-00
2108-422003-00
2108-422004-00
2212-413002-00
2108-422009-00
2108-422007-00
2108-422008-00
2108-422006-00
2108-422010-00
2108-422011-00
2108-422012-00
0000-000763-00
2108-422013-00
2212-413003-00
2108-422015-00
2212-413004-00
2108-422017-00

Part Name
FhH2WR

Motor, 3.0kw
Relay Starter
Relief Valve
Screw Plug

Valve

Plastic Valve Plug
Check Valve Plug
Screw Plug
Plastic Valve Plug
Solenoid Valve
Check Valye
Connecter
O-Ring

Pump

Suction Oil Hose
Suctio Filer
Escape Oil Valye
Brush

0402 Hydraulic Pump Assembly

R S

bl
Bk

i

G3/4 Btk
i

G/8 UKk
i
ik

TS
i

il

B2

0 M

i

i

TE

E

e

40

No. Applied Date

BE  ERARE

. a4 A A A A A A A A A A A A A A A A

Remark

#E



5000

Electric System

HR RS

41



0501 Electric Assembly




Index

P

0 0 0 N O a b WN -

NN
w N o ©

13

14
15
16
17

18

18

18

18

18

18

18

18

Part No.
s

See 0502

0000-000433-00
0000-000194-00
0000-000159-00
2108-520006-00
2125-500003-00
0000-000010-00
1118-560007-00
1118-560008-00
2105-500001-00
2108-540001-00
0000-000196-00
0000-000616-00
0000-000176-00
2108-520015-00

2108-520015-10

1115-500009-00
0000-000088-00
0000-000122-00
0000-000702-00

1115-500006-00

1120-510002-00-22

1115-500006-10

1120-510002-00-18

1115-500006-20

1120-510002-00-17

1115-500006-30

1120-510002-00-21

0501 Electric Assembly

Part Name
FH2H

Controller Board Assembly
Screw M8x12

Flatwasher g8
Lockwasher g8

Half Speed Switch Harness
Half speed Switch

Screw M5x6

Battery

Battery

Battery

Bracket

Nut M8

Screw M5x10

Flatwasher @8

Charge Assembly,15A

Charge Assembly,15A

Charger Hoop
Screw M4x8
Lockwasher g4
Flatwasher g4

Charger Cable EUROPE

Charger Cable EUROPE

Charger Cable USA

Charger Cable USA

Charger Cable AUS

Charger Cable AUS

Charger Cable END

Charger Cable END

AR

RS R WL 0502
BRET

P

L
RIS
TR
WRET

ki

ki

LI
FELJFR 2] R A
1R

BRET

R

FE RLAS A

78 L 4 LB

7E HL AR

BRET

EL

T

FEAL BbR

FEHE BAR

FEHE EAR

FEHE EAR

TR AR

TR AR

FEHE HEAR

FEHL SEhR

43

Applied
Date
& AT

Remark

#HE

100Ah, TN
120Ah,FILLRIVER
125Ah,HUAFU

For USA
BGD-21-003282

For
EUROPE,Superseded

by
For

EUROPE,BGD-21-00
9939

For USA,Superseded
by

1120-510002-00-18
For

USA,BGD-21-009939

For AUS,Superseded

by

1120-510002-00-17
For

AUS,BGD-21-009939

For END,Superseded

by
1120-510002-00-21
For

END,BGD-21-009939



18

18

18

18

18

19
20
21
22
23
24

25

01
02

1115-500006-40

1120-510002-00-16

1115-500006-50

1113-500026-50

1120-510002-00-23

1115-510008-00
1115-510008-10
1115-520013-Z0
1115-510009-00
2112-410005-00
1120-500003-00
1120-500003-0A
0000-000109-00

Charger Cable JAPAN

Charger Cable JAPAN

Charger Cable CHINA

Charger Cable CHINA

Charger Cable CHINA

Emergency Stop Switch
Button

LED Wire Harness
Lamp Holder

Rubber Cushion

Horn

Horn

Screw M8x16

TR Hin

FARL HAR

FEARL EHiR

FEAL EHiR

FEAL EHiR

BATFIF K
BAT I 4
LED 4T 5%
LED )T i
CIUN

CIUN

BRET

44

A a2 A N = A oA

For
JAPAN,Superseded

by
For

JAPAN,BGD-21-0099

39
For

CHINA,Superseded

by 1113-500026-50
For

CHINA,BGD-20-0260
06,Superseded by
1120-510002-00-23
For
CHINA,BGD-21-0099
39

EP20180905-02



0502 Control Board Assembly

FELARAR A

45



Index

FE

)] a b ON =2 =

© 00 N O !

11
12
13
14
15
16
17
18
19
20

01

02

Part No.

ZmS
1420-510001-00
2105-510000-00
0000-000128-00
0000-000206-00
0000-000004-00

4230-560002-00-G0

3218-600100-60-00

3218-600100-60-60

1120-530007-00
0000-000123-00
0000-000056-00
0000-000166-00

1120-500005-00

1120-500005-10
0000-000077-00
1120-540001-00-B
0000-000074-00
0000-000196-00
0000-000210-00
1120-540002-00
1120-530006-00
2108-520006-00
2125-500003-00
0000-000010-00

0502 Control Board Assembly Assembly

Part Name
Rl

Setting Board
Setting Board
Flatwasher g5
Lockwasher g5
Screw M5x12
Controller

Controller

Controller

Copper Conductor II
Flatwasher g6
Lockwasher 26

Nut M6

Contactor

Contactor

Screw M6x12
Stand

Screw M6x20

Nut M8

Flatwasher 28

Fuse 200A

Copper Conductor 1
Half Speed Switch Harness
Half speed Switch
Screw M5x6

PSR

HLT R REAR
HT AR
4

Hp

BRET
Pl &%

Pl &%

Febil
SR
T
Bt
5}

B S 180

By i
BRET
TR 22 i
BRET

R R

R

TR 22 200A
R 1
SRUSIEN
BRET

46

No.
BE

LR e e

ON N

N

A oA a A WNN 2N -

Applied Date Remark
& B iE] BYE
-4311304004

4311304005- BGD-21-005477
-4311304004

4311304005-43 ~ BGD-21-005477

12001720

4312001721- BGD-22-004401

Replaced by
#1120-500005-10



0503 Wiring Harness Assembly
LRI

To Solenoid Valve -

L
To Pump Contactor &1
BREME < >
&=
SRS <2  ToCharger
[ d
.............. ’ 2 San
22— D) ;rmn

Red ™,

B G
. OB—=—3 "

ToPower .- Power+ STE ToProximity switch

B BRBTF%
~ e :
Power - \Qg_—, To Speed-reducing switch
BRHETTR

e = To LED Wire Hamess
oV BIDCER

To switch Assembly =7 I To Brake
poerala= <AED  puy

To Control Handle

ERIEFH =) Toao

@
S

Q’E@

3

47



0503 Wiring Harness Assembly

LRI
Index Part No. Part Name No. Applied Date Remark
5 TS E i g EAEE k- 68
1 2105-520001-00 Master Wiring Harness FEIR 1 -4311304004 BGD-21-005477
2 1120-500010-00 Fuse 10A PRI 22 1
3 2105-540001-00 Connector LB/ 1 427162071-

48



050301 Wiring Harness Assembly
LRI

To Solenoid Valve s,

To Pump Contactor 1)
e

b,

ﬂ?’& To Charger
[

iiiiiiiiiiiiii

To Power 7 Power +

. ?I ‘ﬁéﬁg To Proximity switch

Power - i k \\Q_;é_ To Speed-reducing switch
o 0
To Horn

€ 55" To LED Wire Hamess
(%’i"'a'!\_i"lg‘

oo : B To Brake
o switch Assembly %@.,

S

To Control Handle 55—
"~ ToMotor

49



Index

s

Part No.
ZHHmS

2105-520001-10

2105-520001-20
1120-500010-00

050301 Wiring Harness Assembly

Part Name
FhH2WR

Master Wiring Harness

Master Wiring Harness
Fuse 10A

LRI
No. Applied Date
g & R (A
4311304005-43
BT
12001720
TR 1 4312001721-
PRl 22 1

50

Remark
£
BGD-21-005477

BGD-22-003982



0504 Cable Assembly

22R2 95857
N
e
6
i+ =q
8] [0
P+
!Tl A
[
PUMP
2|
e L<]

O \) O
w B- B+
QU
N
ACO
CONTROLLER

DRIVING MOTOR

51



Index

FE

© 00 N O o W N -

Part No.

5T

2105-530004-00
2105-530005-00
2105-530008-00
2105-530007-00
2105-530006-00
2105-530009-00
2105-530001-00
2105-530002-00
2105-530003-00

0504 Cable Assembly

Part Name
Rl

Pump Power Line +

Pump Power Line -

Motor Line U

Motor Line V

Motor Line W

Battery Cable

Power+ Cable

Power- Cable

Emergency Stop Switch Cable

RS

VO 3 TE 22
TR, 122
HIL U-2k
HAL V-2
HIAL W-28
FLIfA ) L
R RS IE A
R RS A
BRIk

52

No. Applied Date
HE  EHANR

[ G U UL U G U U U

Remark

#E



6000
Lifting System
IR G

53



0601 Duplex Mast Lifting System

[CEARE S SHiESN

54



Index

Part No.

s 5T

1

© 0 N O g b~ ODN

-
o

12
13
14

15
16
17
18

19

20
21
22
23
24
25
26
27
28
29
30

01 2125-612000-00
02 2125-61200X-00
See Form 6.1
See Form 6.2

0000-000075-00
0000-000060-00
0000-000373-00
0000-000374-00
0000-000756-00
0000-001387-10
01 2105-600001-00
02 2105-600001-0B
2105-600003-00
0000-000987-00
2105-600002-00
01 2105-600005-00
02 2105-600001-6A
0000-000109-00
0000-000159-00
0000-000176-00
01 2105-600004-00
02 2108-600011-6A
01 0000-000055-00
02 0000-000196-00
0000-000056-00
0000-000380-00
2125-612004-00
2125-612007-00
2125-612001-00
2125-612002-00
2125-612005-00
0000-000183-00
302005000003
302005000004
2108-600012-60

0601 Duplex Mast Lifting System

Part Name
FhHaWR

Roller Assembly
Roller Assembly
Inner Mast

Lifting Cylinder
Screw M12x30
Lockwasher g12
Flatwasher g12
Screw M12x30
Retainer Ring 240
Bearing 6208
Chain roller
Chain roller
Chain Shaft
Elastic Collar ®80
flatwasher

Plate

Plate

Screw M8x16
Lockwasher g8
Flatwasher g8
Cylinder Bracket
Bolt-U

Screw M6x16

Nut M8
Lockwasher g6
Flatwasher g6
Screw

Snap Ring

Main Roller Assembly
Assistant Roller
Dust Snap
Retainer Ring 235
Screw M12x10
Screw M12x20
Washer

CEARE S =FiEEN

TH AR
REC R
WITIZE, W61
HEE T L A K,
BRET

G

S

IRAT

i S P
TRVEBR 7K
e
e
Bl el

LA SRR P
B

SERRIT AR
SERRIT AR
BRET

G

S

T L AR
AT
IRAT

R RE

B

S

W RET
1EAA SR
R B
el
B

il R 24
IRAT

BRET
R

55

a3

A A DA BADADDDDRNONNDRENS AR RBMND2 AN 2 o o a2 NDN 2 a4 a2 AR

Applied Date
EAEE
-426131408

426131409-

-426131408
426131409-

-426131408
426131409-

-426131408
426131409-
-426131408
426131409-
-426131408
-426131408
-426131408
-426131408

-426131408
-426131408

426131409-
426131409-
426131409-

Remark

#E

EP20190301

See 0602

EP20190301

EP20190301

EP20190301
EP20190301
EP20190301



Form 6.1

Lifting Height
Inner Mast No. Applied Date
B RE
NIRRT EAEE

mm in
2105-620000-00-01 -426131408

2500 98 2105-620000-6B-01 426131409-4281001943
2105-620000-6C-01 4281001944- EP20190301
2105-620000-00-02 -426131408

2700 106 2105-620000-6B-02 426131409-4281001943
2105-620000-6C-02 4281001944- EP20190301
2105-620000-00-03 -426131408

3000 118 2105-620000-6B-03 426131409-4281001943
2105-620000-6C-03 4281001944- EP20190301
2105-620000-00-04 -426131408

3300 128 2105-620000-6B-04 426131409-4281001943
2105-620000-6C-04 4281001944- EP20190301

56




0602 Lifting Cylinder

AT

57



0602 Lifting Cylinder

b pliigia
Index Part No. Part Name No. Applied Date Remark
5 ZmS FIEALFR g SRR %
Parts bein
Piston Rod THIEM WK 6.2 g
1 See Form 6.2 1 phased out
Parts bein
Piston THIE d
2 2125-410002-00 1 phased out
Parts bein
Collar e ?
3 2125-410003-00 1 phased out
Parts bein
Bushing FIE= 9
4 2125-410006-00 1 phased out
Parts bein
Cylinder Lk Wik 6.2 g
6 See Form 6.2 1 phased out
: Parts bein
Cap L% 9
7 2125-410004-0A 1 phased out
Parts bein
Ring Wiper 35x43x5-6.5 D] 9
8 0000-000084-00 1 phased out
Parts bein
O-ring 40x3.1 O B %3t 9
9 0000-000370-00 1 phased out
Parts bein
Ring Back Up 50x20x2.5 XHEH d
10 2125-410005-00 1 phased out
Parts bein
Rod Packing 40x50x6 Yx # d
11 0000-000512-00 1 phased out
Seal Kit for Cylinder HEAR e KON
KIT 2110-2BG
(include item8,9,11 ) BEF58, 9, 11
Form 6.2
Lifting Height
Cylinder Part No. Cylinder Tube Piston Rod
T R ‘ . , ;
- W E 4GRS LA TEEM
mm in
2500 98 2108-410000-60-04 2108-411000-60-04 2125-410001-00-01
2700 106 2108-410000-60-01 2108-411000-60-01 2125-410001-00-02
3000 118 2108-410000-60-02 2108-411000-60-02 2125-410001-00-03
3300 128 2108-410000-60-03 2108-411000-60-03 2125-410001-00-04

58




0603 Fork Frame

BXHE

59



Index

FE

N o a b~ WON -

10
11

01
02
01
02

Part No.

ZmS
2125-631104-00
2125-612007-00
2125-612002-00
2125-612001-00
2125-612005-00
0000-000183-00
2125-631100-00
2125-61200X-00
2105-630000-00
2105-630000-0A
2105-630000-BS
2105-612000-80
302005000003
302005000004
2108-600012-60

Part Name
FhH2WR

Screw

Snap Ring
Assistant Roller
Main Roller Assembly
Dust Snap
Retainer Ring 235
Roller Assembly
Roller Assembly
Fork Frame

Fork Frame

Fork Frame

Fork Frame
Screw M12x10
Screw M12x20
Washer

0603 Fork Frame
X3

No.
BE

R
AR
st
R
e
i 418
R R
R R

60

4
4
4
4
4
4
4
4
1
1
1
1
4
4
4

Applied Date
& AT
-426131408

-426131408
-426131408

-426131408

-426131408
426131409-

-426131408
426131409-

426131409-
426131409-
426131409-

Remark

#E

EP20190301

EP20190301 For 1.5t 570mm

For 1.8t 570mm
For 1.8t 685mm
EP20190301
EP20190301
EP20190301



0604 Fork Frame Assembly(Straddle)

B X FERR)

61



Index

s

© 0O N O g b~ ON -

-
- O

12
12
12
13

15

01
02

Part No.

5T

0000-000221-00
0000-000060-00
0000-000373-00
2125-632000-00
2125-631104-00
2125-612007-00
2125-612002-00
2125-612001-00
2125-612005-00
0000-000183-00
2105-631000-70
2105-631000-7A

2125-630001-00-01
2125-630001-00-06
2125-630001-00-02

2125-630001-10
2125-631100-00
0000-000030-00

0604 Fork Frame Assembly(Straddle)

Part Name

T 4F

Bolt M12x30

Lockwasher g12

Flatwasher g12
Blocking Shelf

Screw

Snap Ring

Assistant Roller

Main Roller Assembly

Dust Snap

Retainer Ring 235

Fork Frame

Fork Frame

Fork

Fork

Fork

Pin Assembly

Roller Assembly

Screw M10x16

B R 5B FEAR)

WA

L

P

EE e

P ATRRET
AR R
Ellprten
TR S
B2 A

e P44

&

&

OB OB OB R

=i
. <ir
I
=

513
S

%O
mEE KR KRR

&

62

No. ¥

= I T R N e N N N N NN N |

Applied Date
EAHH

-426131408
426131409-

Remark

#E

EP20190301
L=1070mm
L=1150mm
L=1200mm



0605 Duplex Mast Chain Assembly

[CEARE S:iz- 95Y5

Fork Frame

63



0605 Duplex Mast Chain Assembly

CEARE 2395151

Index Part No. Part Name No. Applied Date Remark
FF5 ZmS E i g & B iE] BYE
1 See Form 6.3 Chain LH1244 B2 LH1244 1 Parts being phased out
2 2105-640001-00 Bolt BRI 2 -426131408  Parts being phased out
3 0000-000237-00 Nut M16x1.5 I RE 6
4 2105-640002-00 Pin Shaft %l 2 -426131408 Parts being phased out
5 0000-000188-00 Pin ¢3.2x20 FF 4 4
6 0000-000176-00 Flatwasher g8 P 2
Form 6.3
Lifting
. Standard Of
Mast Height(hs) Part No. Of Chain Applied Date Remark
Chain
BEES RFFHE (mm) =2 7 S PR ] &
B
mm in
2500 98 62 2105-640003-00-01 -426131408 Parts being phased out
Duplex Mast 2700 106 66 2105-640003-00-02 426131408 Parts being phased out
LE RS 3000 118 72 2105-640003-00-03 -426131408 Parts being phased out
3300 128 78 2105-640003-00-04 -426131408 Parts being phased out

64




060501 Duplex Mast Chain Assembly

[CEARE S:i3- 95Y5

(Cancelled)

s
[Z:\‘ £ o

-

\ug

B—

vv



Index

FE

O O O O O o o o o o

N

o O g b~ w

Part No.

ZmS
2105-640000-0D-01
2105-640000-0D-02
2105-640000-0D-03
2105-640000-0D-04
2105-640000-0D-05
2105-640000-7B-01
2105-640000-7B-02
2105-640000-7B-03
2105-640000-7B-04
2105-640000-7B-05

2105-640003-0C-01

2105-640003-7A-01

2105-640003-0C-02

2105-640003-7A-02

2105-640003-0C-03

2105-640003-7A-03

2105-640003-0C-04

2105-640003-7A-04

2105-640003-0C-05

2105-640003-7A-05

2105-640003-0C-06

2105-640003-7A-06

2105-640002-0C

2105-640002-7A

307001000028

0000-000176-00
2105-640001-0C
2105-640001-7A
0000-000237-00

0000-000220-00

060501 Duplex Mast Chain Assembly
PR IREF DR

Part Name
FhH2WR

Chain
Chain
Chain
Chain
Chain
Chain
Chain
Chain
Chain
Chain

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Chain LH1234

Pin Shaft

Pin Shaft

Pin 3.2X30
Flatwasher g8
Bolt

Bolt

Nut M16%x1.5

Flatwasher 216

2% R
395954
BEER
395954
395354
2% B
2% B
2% B
2%
395954

2%

2%

2%

2%

A

A

A

A

2%

2%

2%

2%

B

B

FFOg

T

B IR A

B AR A
IR A

T

No.
BE

R G U U UL (UL G U U I (Y

=N

N NN DN W

66

Applied Date
EA e

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-

426131409-
426131409-

426131409-432160
0017

Remark

BYE
H=2500mm
H=2700mm
H=3000mm
H=3300mm
H=3600mm
H=2500mm, Straddle
H=2700mm, Straddle
H=3000mm, Straddle
H=3300mm, Straddle

H=3600mm, Straddle
2500mm, Parts being phased out
Straddle 2500mm, Parts being
phased out

2700mm, Parts being phased out
Straddle 2700mm, Parts being
phased out
3000mm, Parts being phased out
Straddle 3000mm, Parts being
phased out
3300mm, Parts being phased out
Straddle 3300mm, Parts being
phased out
3500mm, Parts being phased out
Straddle 3500mm, Parts being
phased out

3600mm, Parts being phased out

Straddle 3600mm, Parts being

phased out

EP20190301, Parts being phased out
Straddle EP20190301, Parts being

phased out

EP20190301, Parts being

Straddle EP20190301, Parts being

BGD-23-003127



10
11
12
13
13

2105-600007-00
0000-000035-00
0000-000206-00
0000-000128-00
304001000009

2105-640003-0C
2105-640003-7A

Padlock

Screw M5X20
Lockwasher g5
Flatwasher g5
Flatwasher 5
Pin Shaft

Pin Shaft

Bk
4T
Bt
T
T
i
i

A A A A NN A

67

426131409-
426131409-
426131409-
426131409-
426131409-
426131409-
426131409-

Straddle

EP20190301, Parts being
EP20190301, Parts being



0606 Windshield Assembly

TR

68



Index

s

W W W WwWN =

Part No.

ZmS
0000-001176-00
2214-150002-00
2111-110004-00-05
2111-110004-00-06
2111-110004-00-07
2111-110004-00-09

Part Name
Rl

Nut M8
Washer
Windshield
Windshield
Windshield
Windshield

0606 Windshield Assembly

TR

WER}
By
ZAFIIR
LA
LA
R/EXELT

69

No.
BE

12

IR G

Applied Date
EAEE

-426120945
-426120945
-426120945
-426120945

Remark

4

LH: 2500mm
LH: 2700mm
LH: 3000mm
LH: 3300mm



060601 Windshield Assembly

TR

70



060601 Windshield Assembly

ZEPIIR SRR
Index Part No. Part Name No. Applied Date Remark
=3 EMHERS FHEHR ¥E & F ) £
0000-001176-00 Nut M8 e 6
2 2214-150002-00 Washer HH 12
B} LH: 2500mm, ded
5 2105-110001-0001 AR 1 426120946-426203380 mm.supersede
indshie by 2111-110004-0A-06
3 2105-110001-00-02 o0 AT 1 426120946-426203380 - 2700mm.superseded
bv 2111-110004-0A-07
B LH: 3000mm,superseded
2105-110001-00-03 AP 1 426120946-426203380
3 Windshield by 2111-110004-0A-08
R LH: 3300mm,superseded
2105-110001-00-04 o AR 1 426120946-426203380
3 Windshield by 2111-110004-0A-09
2105-110001-00-05 N 22 AP 1 426120946-426203380 LH: 3500mm
3 Windshield
B LH: 3600mm,superseded
2105-110001-00-06 22 AP 1 426120946-426203380
3 Windshield by 2111-110004-0A-10

71



060602 Windshield Assembly
ZEPHRE AR

72



060602 Windshield Assembly

AR B
Index Part No. Part Name No. Applied Date Remark
5 T ZHATH HE SRR k- 68
0000-001176-00 Nut M8 IR 8
2 2214-150002-00 Washer )y 16
. Lifting Height =2500mm,
- 2 4R 1 426203381- 9res
3 2111-110004-0A-06 Windshield EP20180901-01
. Lifting Height =2700mm,
- 2 4R 1 426203381- 9res
3 2111-110004-0A-07 Windshield EP20180901-01
. Lifting Height =3000mm,
. . TR 1 426203381- g g
3 2111-110004-0A-08 Windshield EP20180901-01
. Lifting Height =3300mm,
. . TR 1 426203381- g g
3 2111-110004-0A-09 Windshield EP20180901-01
Lifting Height =3600mm,
2111-110004-0A-10 o 22 AP 1 426203381- gried
3 Windshield EP20180901-01
N Lifting Height =3500mm,
2111-110004-0A-35 . . TR 1 426203381-
3 Windshield EP20180901-01
. BGD-21-010278,For
2105-110011-00 TR 1 4311208239-
4 Windshield overseas

73



	1000Frame System车身系统
	0101Frame System车架系统
	0102Frame System (Straddle)车架系统（宽腿）
	0103 Cover Assembly外罩总成
	0104 Caster Assembly万向轮总成I
	010401 Caster Assembly 
	万向轮总成I
	010402 Caster Assembly 
	万向轮总成I
	0105 Caster Assembly 

	2000Driving System驱动系统
	0201 Driving Assembly驱动总成
	0202 Gear Case Assembly减速箱总成
	020201 Gear Case Assembly减速箱总成

	3000Operating Control System操作系统
	0301 Operating Control Assembly操作总成
	0302 Control Pod Assembly操作手柄头总成
	030201 Control Pod Assembly操作手柄头总成
	0303 Upper Cover Assembly上盖总成
	030301 Upper Cover Assembly上盖总成
	0304 Button Reverser Assembly紧急反向开关总成

	4000Hydraulic System液压系统
	0401 Hydraulic System 液压系统
	0402 Hydraulic Pump Assembly液压站总成

	5000Electric System电气系统
	0501 Electric Assembly电气总成
	0502 Control Board Assembly Assembly电器板总成
	0503 Wiring Harness Assembly线束总成
	050301 Wiring Harness Assembly线束总成
	0504 Cable Assembly电缆总成

	6000Lifting System起升系统
	0601 Duplex Mast Lifting System两级门架起升系统
	0602 Lifting Cylinder起升油缸
	0603 Fork Frame货叉架
	0604 Fork Frame Assembly(Straddle)货叉架总成(宽腿)
	0605 Duplex Mast Chain Assembly两级门架链条总成
	060501 Duplex Mast Chain Assembly两级门架链条总成
	0606 Windshield Assembly安全挡板总成
	060601 Windshield Assembly安全挡板总成
	060602 Windshield Assembly安全挡板总成


